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s 58K Ba5KAE
Fmi—O=

Product catalogue— Face Mask

QINGDAO HAINUO GROUP

About us

Hainuo Group was founded in 2004 and now has more than 20 subsidiary corporations. Our headquarter is
located in Jiangshan industrial park in Laixi, Qingdao, which is very close to the main highway, Huashan
International Golf Course, Qingdao International Airport and Qingdao Harbor. Our factory covers an area of
220,000 square meters with super geographical position and convenient transportation.

We have a dozen up-to-date factories, multiple Class 100,000 cleanrooms and Class 300,000 cleanrooms,
modern logistics and storage facilities, advanced production facilities and detecting instruments. More than
2,000 professional staffs devote themselves to their job and the development of Hainuo, a lot of them are
experts, professors and licensed pharmacists from Chinese Pharmaceutical Association as well as the State
Council. We also have technology support and cooperation of many research institutions and companies
from USA, Germany and Taiwan, China.

Hainuo keeps moving forward and we're always open to your ideas and advices. Please don't hesitate to let
us know if you're interested in working with us and a deeper level of cooperation!

OUR BRANDS

HYNAUT

HYNAUT for Overseas Market

HAINUO for Domestic Market
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Face mask Series

« HYNAUT brand.

» Direct sales from the factory to ensure high quality.
» Direct contract signing to ensure safe transactions.
« CE/FDA/TGA/USA EUA and other qualifications are

complete. Various product test reports are available.
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We have several modern workshops and logistics storage facilities that meet international standards, equipped with
advanced production facilities and high-precision testing instruments. There are nearly 2,000 employees including

experts, professors and licensed pharmacists from the Chinese Pharmaceutical Association. Technical support and

collaboration are provided by many scientific research institutions and companies from USA, Germany and Taiwan,

China.
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Qingdao Hainuo Biological Engineering Co., Ltd is on the

Name List of Medical Devices and Supplies Companies with Certification/Authorization from other Countries

‘ CHINA CHAMBER OF COMMERCE FOR
“.” |IMPORT & EXPORT OF MEDICINES & HEALTH PRODUCTS
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Qingdac Hainuo Biological Engineering Co,, Ltd ERALE

Haishi Hainuo Lexiang Medical Technology(Qingdao)Co.Lltd ERO=E

Qingdao Hainuo Biological Engineering Co., Ltd FTEE ARSI
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Haishi hainuo lexiang medical technology(Qingdao)Co.Lltd IEEROE

Haishi hainuo lexiang medical technology(Qingdac)Co.ltd. FERAOE
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Qingdao Hainuo Biological Engineering Co., Ltd. under the group is a national white-listed enterprise for
anti-epidemic materials, a special credit subsidy unit for financial credit granted by banks, and a white-

listed enterprise for face mask approval by the State and Provincial Drug Administration.
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Face Mask Series

—RIEBFF OFE
Disposable Protective Face Mask

—REEAOE
Disposable Medical Face Mask

KN95B5 3~ O &
KN95 Protective Face Mask

—:RIEBF I O FE
Protective Face Mask
C006

—REBFIFOE (JUEFE)
Protective Face Mask (Kid)
Cco11

—REEMA 9 ETYPE |
Disposable Medical Face Mask Type |
C007

—RMEEMR9ETYPEIIR
Disposable Medical Face Mask Type IIR
C010

KNO95/FFP2BF 37 O &

KN95/FFP2 Protective Face Mask
C004

KN95BF 3/ b &

KN95 Protective Face Mask
C005

KNOSB 3 o & (JLU&E)
KN95 Protective Face Mask (Kid)
C012




1. —RIEBFI O
Disposable Protective Face Mask

—REBFIF O E
Protective Face Mask
C006

—REBFIFOE (JUFE)
Protective Face Mask (Kid)
Co11
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Disposable Protective Face Mask

Disposable Face Mask

HYNAUT
e Non-woven+melt-blown+non-woven

PROTECTIVE e Personal Protective

FACE MASK

o —

Model: C006

Size: 17.5*9.5cm
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Packing Effect Drawing

 HYNAUT

50pcs/box
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Disposable Protective Face Mask (For kids)

Disposable Face Mask

¢ Non-woven+melt-blown+non-woven

e Personal Protective

- --C_—T

Model: CO011

Size: 14.5*9cm
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Packing effect drawing
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50pcs/box ’



EBEIRYS T/CTCA 7-2019

Test Report t/cTca 7-2019

R P M 7T e

Shenzhen Acaremy of Metrology & Quality Inspection

E it 2 R = WA Ehr

Shenzhen Academy of Meirology & Quality Inspection

RERT: WI201023661 M2, H4W
1:\_\[_ =] ] Panfa:
g fRe S0
TEST REPORT FiEF:  BYNAUTIM ERiEiar

B/ REAR HER: CO06, COLL

PEdu At 200331
HUAMINANRTMTY B
MK WI20025664 i, # GG TRTIRA S

At ipfiribbhe SR iR A TR

_ MRS
E L A E&?ﬁ)imzfiﬁmz\ﬂ QINGDAO HAINUO BIOLOGICAL ENGINEERING ARSAE, . Nornal.
AR - ST B T % B LENO. I GUANGDONG. ROAD, J IANGSHAN ENMEE:
INDUSTUIAL ZONE LAIXT CITY, QINGDAO, CHINA B HREEEY TEARAF QINGDAD HAINUO BIOLOGICAL ENGINEERING €O., LTD
: BATAE W TP 1R LT ARBELSNO. L GUANGDONG ROAD, JTANGSEAR INDUSTUIAL ZONE
# ﬁ z ﬂ = %ﬂf’ﬂﬁ FAIKI CITY, QINGDAO, CHINA i
RS/ MUK/ CO06.COTI BN E 17561677800 -
. B —
LA i3 TIP3 i3 A Ny %
B R oHh A« pfEszigMiilonghua Experimental Base &
; FHEMM: 20204:04)]20H THEHE, 824057 %
frilon P 2 AR EH ]
B 20200F04F 200 4 2020LE05i108H "
HBEFEA  (18~25) T (30~70) %Ril =
HE A FHTH Bl HE A T/CTCA 7-2019
KeillfiE: BRE refer to next pages
Hilgelit.
BHE 4 4 ﬂ %’ij- Ha R WA 01

Test result refer to next pages.

FUDRAREMEITERE  Shenzhen Academy of Metrology & Quality Inspection hitp: /A, smg.com.cn
T EERF (Enail) s kTzxsng. comoen  CHAUF [SFIPESR ) (OMA No. ). 201571907307 & 201719001402 . F e
AR TRA B LG ARLCRRELI Y BN 0755 ZT52095 &0l OTab-2TSISTOT HbR: SLSI3L Wi IR WL BT

¢ iiaki y L0765~ 5 " 2 = 2. .
Langhua Experimental Base: Ko, 114, Minkang North Road, Minzhi Avenve, Longhua Disirict, Shemzhen Tel:D765-27528955 ER %Q_ ﬁ i’P & it T i ;\fig _G 11




EBEIRYS T/CTCA 7-2019

Test Report t/cTca 7-2019

FhitE

L S WT204025664

$Shenzhen Academy of Metrology & Quality Inspection

RS

CT/CTCA 7-2019)

L LR R
11 SR A A
Eib)

Tensile Strength
f mask string
and connect part
between mask
string and mask
(8]

CT/CTCA 7-2019) =10

(LR BilRiAerosol chamber:

aCl

L BR Fconcentration of
erosol chamber: 15mg/m*

B Temperature: 24. 7°C At
Lﬁkelativc humidity: 34. 7%

(YY 0469-2011)

18~38 4

[Contarmity

GERF: 10N, FFE5s)
(fixed load:10N, lasting for
5s)

Eles

Conformity

MWW
EEE ] RS PN I
Test Item Reguirement Test Result Conclusion
TSR (Pa) ¥V 0469-2011) e
entilation IE:3 28 aH Conformity
resistance .
aserca 72019y <50 ok (330 SHTE
AU R Tows 30L/nin
R 2. Uk L il o (YY 0469-2011) incd
Particle =80 1 2 3 Conformity
filtration 94.23 93,98 9466
elTiciency
(%)

EYITht 8 B Rt M 5

Shenzhen Academy of Metrology & Quality Inspection

RS

WEHT: WI201025661 WA, Ham
%A T E K %W B R TR

Test Item Requirement Test Result Conelusion

. T L RE R (%) TYY 04692011) T

?Bi[eri?ﬂ Conformity

‘iltration

efficiency (BFE) it AR5

CT/CTCA 7-2019)  |=95 100 100 100

BfiENate:

1. b4 5 LA S0 A, SESCHES . The Chinese version of this test report is the <

standard one, the English version is only for reference.
2. BB RCNAS T FT RE ) E LA B T/CTCA 7-2019:
Testing scopes of CNAS do not involve T/CTCA 7-2019.

EAFZ3F END OF REPORT
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2. —REEAOER
Disposable Medical Face Mask

—RMEER9SETYPEI
Disposable Medical Face Mask Type |
C007

—REEMA 9ETYPEIIR

Disposable Medical Face Mask Type IIR
C010

13



—~REEAEAOE (dESMNA)
TYPE | dER &

Disposable Medical Face Mask (Non-surgical)
TYPE | Non—-Sterile

Disposable Face Mask

HYNAUT

non-woven + melt-blown + non-woven

PROTECTIVE

FACE MASK ._  Personal Protective ——

« Medical EN14683 type |

Model: C0o07

Size: 17.5*9.5cm

14
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Packing Effect Drawing

! } HYNAUT
- FACEMASK  —
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% PCS/BOX

50pcs/box 15
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Packing Size
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(Product) (Carton size) (G.W.) | (NW.) | (cBW (Packing Size)

16



- BC IR Y EN14683-2019

Test Report EN14683-2019

v

e, FERA S
3*\._:,//}., A ERRE A
SGS ek CNAS on
= ¥
4 @“ v CNAS L0598
Test Reporl SL52025244T6E001TX Date:May 08,2020 Page 1 of 2

QINGDAD HAINUO BIOLOGICAL ENGINEERING CO., LTD
NO.1, GUANGDONG ROAD, JIANGSHAN INTERNATIONAL INDUSTRIAL PARK, LAIXI, QINGDAD

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Descri Do (A)DE ble Medical Face Mask: PP Non-woven, Melt-blown fabnc in blue
Style No. : cooT

Compaosition 1 [A)PP Non-woven, Medt-Dlown fabric

Sample Color ¢ [AJBLUE

Mamudacturer 1 CINGDAD HAINUO BIOLOGICAL ENGINEERING CO., LTD

Country of Destination : EUR

Supplier . QINGDAD HAINLO BIOLOGICAL ENGINEERING CO., LTD

Proposed Care Instruction

Test Performed : Selected test(s) as requested by appicant
Sample Receiving Date  : Apr 14, 2020

Testing Period ¢ Apr 14,2020 - May 08, 2020

Test Resulls) ¢ Unless otherwise stated the results shown in this test repor refer only to the

sample(s) lested, for further details, please refer to the following pageis).

ned for and on behalf of
SGS-CSTC ical Services Co., Ltd Testing Center

Cowt o

Sara Guo (Account Executiva)

)
Ay o S cotent ar
e e it
P Hen et & BT s P ror eeetont o 6 AR O TIRSE?
e 1 - b g s
] * sphinagag e
‘Mambor of he 5G5 Group (565 BA)

SGS

Test Report SL5202524476B001TX Date:May 08,2020 Page 2 of 2
Test Result
Medical Face Masks-H
(EN 146823:2019)
1% 2% £ a4 5
(BFE), % 996 99.8 996 99.7 99,7

Remark: Perlormance Requirement: Type 1595%, Type I1=88%, Type IIR >88%
**: This test standard is not within the accrediled scope in SGS Shanghai testing centre, it is carried out by
external laboratory accredited by CMA (China Metrology Accreditation)

lauge 5.2.3 Breathabi lial Pregsur
(EN 14683 2019 Annex C, Flow rate 8 Umin)

. 1 a2 3 a# ¢
ﬁ,";::qw prassure o P 34 36 £ 34 35
Remark: Performance Requirement: Type 1<40 Paicm2, Type I1<40 Pa'cm2, Type IIR<60 Palem2
(EN 14683: 2019 Annex D)

12 EL kL 48 58
CFUg 25 24 22 a0 34
Remark: Parlormance Requiremeant: Type 130 CFUIg, Type 11530 CFUG. Type IIRS3D CFUYG
Sample Photo
The statement of conformity in this test report is enly based values by the and does not
take their uncertaintes into consideration.

“**End of Repon™*
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#3&- R4 YY/T 0969-2013

Test Report YY/T 0969-2013

‘Shenzhen Academy of Metrology & Quality Inspection e BoaRL Pt

TEST REPORT
(NN
CHRNTZON02565640 %)
SR WT204032177
£HE M B ¢ WAL R A DRI 2 HIQINGDAO HAINUO BIOLOGICAL ENGINEERING
€0., LTD.

Tl ¢ S TR OB AR L NO. T GUANGIONG ROAD, JTANGSHAN

INDUSTUTAL ZONE  LAIXI CITY, QINGDAD, CHINA
BB B . WA Refer To Next Pages

RE/ M/ S®: FEME BT ETI. Sened, Som
Bos ¥R . BN
BB . BEREilonghua Experimental Base

itk A MiTA

sy . AWA

WG RERENARE  Shenzhen Academy of Metrology & Quality Inspection il TG COM.GN
MUTRER (E-nail)) Kfzafsng comcn  CMNGE TSRHMOR B0 No. )y 201571907302 & 201719001402

EERR NN NV NI Y s, 075527528055 QN OTSS-2TSIETOT  MEMR: 518131

Losshus Experiscatal Baser %o 114, Minkang North Rosd, Wiszhi Avense, Lenghsa District, Shensben Tel:0765-27526965

EEZAEMH

Important statement

1. AR R A 119 A I SR R RO 7 0 P R LB, b 2 G SV TE R LR WK, % 3 T B L AT
TR PR S L S ed T E iR =t

SMO is a legal non-peofit technical institube by Municipal to undertake the qualty
supendsion and inspection of products, and to provide techinical support lo relevant supervision and administration and
also conduct commission lest from the society.

KRR IHFE, SIEH RALATL. i, SRR PR
SMO s itted 1o assuring the sci impartiality and accuracy of al tests carmied oul, mmlum
d ined, of all test samples provided.

3. AR RO SCTE 100 CRIRRIED BOHLE" Sh i) s A I 3 A7
The sampling should be carried ou according 10 the "sampling procedure” defined in the Procedure Document CX11-01
and relevant testing specifications,

RS ER. W, BAEART. M. WA CRREM AT RNRTEL. SRR, FRmsY
Ell, R B A R

Any repon having not baen signed by relevant responsible engineer, reviewer or authorized appeover, o having been
allered without aulhorization, or having nol been slamped by both the “Dedicated Testing/inspection Stamg’” and the
sealing stamp is deemed to be invalid. Copying or excerpling portion of, or allering the cantent of the reporticertiticate is
riet permitted withou! the written suthorization of SMO.

5. IR EAT SRR MO0 00 R AT B BT O T L B O Bl T AR B R P B O
.

mmmmmhwmmmww‘mmm The product information and the applicant
and SMQ assumes no respensiblity for thedr validity and accuracy.

6. AR BRHLRYRLE. NP 0T N L 1 D KRB AR A7 S
Any use of SMO test result for advertisement of the tested matenal or product must be approved in writing by SMO.

T O SN, OIS, RS E I R WY CAL B OUE R T
bt

The nen-CMA repon sswed by SMO (s only parmitted to be used by the client as inlemal relerance use and shall not be
used for public demonstration purpose. CAL logo with symbel “Yue” ts only relevant 1o product slandards and relerence
ol standards.

Bt A B S AT RS, TR GOt TOR SR B 2 CT TIET A SRR B B B R R e
BTBE AT MR Do I Rt b T B AT A0 T 1o Ak, o B R MR AT A, T Fot R R L 2 H e B
17 P o o 1 LB L 0 0 T B 3R Rl I R AT
i, RTRERBNZTE T EANR LR,

Any objections 1o the lesting results of sup ling of agri ducts should apply for ratest within 5 days
wmmmmmwmmmmmdwmmmmwmwm
producls’ supervisson sampling of 8 supenor depanment. Any objections 1o the testing results of supenvision samping ol
food should apply lor relest within 7 days upon recesing the Lest repor to the admenistrative depariment of lood and drug
who organizes and implements supervision sampling for food of its superics deparmant. Any objsctions 1o other
inspection repart issued by SMQ should be submited 1o SMQ within 15 days after the issuance of the test report.

S MU REE 150 TR MR, 0T 7 SL 4 S G RS e PR DB PSR
SMQ is not responsible for recalling the electronic version of the original report/cestificale when any revision is made 1o
them. The applicant asswemes the responsibility of providing the revised version to any interested party who uses them.

125§ Complaint hotling: 0755 86928949

e

W&

AW W20 T W2 E, kS

AR

FEdhER: MU Refor To Next Pages

Wb IVNSALTI R

RUV/MEAEHEE: XS THATHINT. Scoed. Som

bR/ R 200030

EFE W 202005

Sl RN AR S EIQINGDAO HAINUD BIOLOGICAL ENGINEERING CO., LTD.

S, S0 3R I L WU SR AR SN, | GUANGDONG ROAD, JIANGSIAN IXDUSTUIAL JONE
LAISE CITY, QINGIMO, CHINA

MRt T0F oL T C—
&w}&_\li[ ...............

B

Wb REE  EH. Normal.

EOMR

BHEMLT, S TR TR FQINGDAD HATNUD BIOLOGICAL ENGINEERING O, LTI
BRI AL T SR B T AR SRR RND, | GUANGDONG ROAD, TTANGSHAN INDUSTUIAL ZONE
LAIXD CITY, QINGDAD, CHINA

LR IRiE: 17561677800

WEs ——————
Simfy, —————
HE{EM,
HEH B 2020004 20H #IEMY, 8249573
FRsh Rl A ST E S

ERSE I M200E04 H20H K 20200604 H29H

WSCERNRF:  (18~25) T (30700 SRH

TOERRE:  YY/T 0969-2013

EXBMIRE:  W/T 0969-2013% HI X EEAE B Tand other method stendards refer to next
pages

Bwie,

R El W RLBH 7.

Test result refer to next page.

e mmm BRF w,  way  H A
18




LIRS YY/T 0969-2013

Test Report YY/T 0969-2013

R R RN e R E R MR
‘Shenzhen Academry of Matrology & Quality Inspection ‘Shenzhen Academy of Metrolegy & Quality Inspection

BERE AR )

BT WT209082177 Woa W, XS R WT204032177 Wo4m, M5 AW W20 T WSH, X5
L T TR T ME N TR W% WA ZEaEES I TR L _ _ ) ) )
Test Item Requirement Test Result Conelusion Test Item Requirement Test  Kesult Conelusion 1 R4 EA R S itk (LA 8, The Chinese version of this test report is the

1. TYT/T 096920130 e FEmIEar (%) TV 046920117 e | standard one, the English version is only for reference.

Wppearance Conformity Bacterial filtration) Conformity .

(YY/T 0969-2013) R 14— 38 7% f¥Conlormity eI Ticiency (AFE} 1% 28 18 2. P E FBSample descriptions — b @S OV (e 4HELED) Disposabile Medical Face

1. 1Requirement (V¥/T 0969-2013) |95 00100 100 Mask.

b, akby 5 Rt (YT 0969-2013) He b. (L) (Pa/en) VYT 0969-2013) e 3. W) Photols) of the samplels):

Stl:ucture and size Conformity Wentilation Conformity

(YY/T 0969-2013) Iresistance 1% W am

1. #fStructure [ 25 15~ 351 frConformi ty ﬁ (FY/T 0969-2013) <49 bo.3 427 39,1 ~
[ 2Requirement w2 UG flows 8L/nin) £y
2). RSize L2k B #EDevintion rate (%) .o
M. 2Requirement [ ] [r. Wit (GB 15979-2002) i H
Ele lengths ~0.6 0.6 0.6 Microorganisms Conformity H:g
R Ewidth: -1 1 =11 =11 (Y¥/T 0969-2013) -

¥ 4 . =100 <4

. B dNose clip VYT 09689-2013) ﬁ‘{.‘. (CFU/g)

Conformity [Total amount of
(YY/T 0965-2013) bacterial colony
ERE 15351 £ K TN detected  [RERENoL detected
3. 1Requirement Conformity fColiform group
N3 2% [ length (ca) & L] At iNe detected  [HRENHNot detected
[. 3. ZRequircment 1% 2= = [Pseudomonas
10.2 10.3 10.2 peruginoss
A EWETERE RN detected AbrtiNot detected
H. Fdask string CVY/T 0969-2013) e Praphylococcus ELF#ET  END OF REPORT
Conformity pureus
(YE/T 0969-2013) e R AN detected Ak iNot detected
b4 1% ¥ £ Conformi ty ptreptocnccus
A, 1Requirement femolyticus N
b1 0% 14~38: 33 5Conformity HEFungal colony[ A2 HNG detected Ak iliNot detected
1. 4. 2Requirement
(E fifiFixed load: 10N,
H¥ikeont inuous: 5s)

19



AMIFUEAS EU Declaration of Conformity
Certification EU Declaration of Conformity

EU Declaration of Conformity

QINGDAD HAINUO BIOLOGICAL ENGINEEF{IMG CO. LTD
Manufacturer: NO.1 GUANGDONG ROAD JIANGSHAN IND

ZONE LAIXI CITY, 0|NGDAO CHINA

Tel: +86-532-86483333/86464444

!

CMC Medical Devices & Drugs S.L.
Horacio Lango N° 18, CB 28006, Malaga, Spain

Disposable Medical Face Mask
EN14683:2018 TYPE |

coa7

17 5cmxd Sem

12-458

Classification (MDD, Annex IX): Class |, Rule 1.

. Conformity Assessment Route: Annex IX of MDD 93/42/EEC.
- We herewith declare that the above 7
into national law, the p of the following EU Ry and
- All supporting ﬂammeruhcm are retainad mme premises of the

manufacturer.

The is xclusivel for the ion of
General recth

Medical Device Directive; COUNCIL DIRECTIVE 93/42/EEC of June 1993
concarning medical devices (MDD 93/42/EEC). Amended by DIRECTIVE
2007/47/EC of 5 September 2007.

Appl ion, gui
EN 14683:2019+AC:2018, EN ISO 15223-1:2016, EN 1041:2008+A1:2013,
EN SO 14971:2012, EN 62366-1:2015+AC.2015, ISO 10993-1:2018, ISO




HYNAUT

PROTECTIVE

FACE MASK

i

~

X

T
et

#

—~RETRASMNS O F
TYPE IIR dER &

Disposable Medical Face Mask
TYPE IIR Non-Sterile

Disposable Face Mask

non-woven + melt-blown + non-woven

W, « Personal Protective

]
e

 Medical EN14683 type IIR
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ERKMFHE

Packing effect drawing

Model; CO10

HYNAUT

DISPOSABLE MEDICAL

FACE MASI(

3 PLY WITH EARLOOP

50pcs/box 22



HREHER
Packing Size

7 5 #F R~ E 2 %E R AR &K A
(Product) (Carton size) | (G.W.) | (N.W.) | (CBM) (Packing Size)
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- BCIR4Y EN 14683:2019

Test Report EN 14683:2019

‘\,.\.qu,.,h PEAT

.'ke\\'-_—__-// -9 A ERRE A |

% CNAS @ |

-..-‘ v TESTING
f AN SNAZLOGSS =
Test Report SL52025256537201TX Date:May 21,2020 Page 1 of 3 Test Report SL52025256537201TX Date:May 21,2020 Page 2 of 3 Test Report SL52025256537201TX Date:May 21,2020 Page 3 of 3
CHNGDAD HAINUO BICLOGICAL ENGINEERING CO., LTD Test Result
JIANGSHAN INDUSTRIAL PARE, LAIX, QINGDAC, CHINA {EN 14683: 2019 Annex D)
The following b d and identified on behal of the client as: 18 o8 3 aH s
Sample D : Msdical Face Mask Glause 5.2.2 Bacterial itration efticlency (BFE) oy =l &l = & <
Style No. . coo (EN 14683 :2019 Annex B) Remark: Performance Reguirement: Type 1530 CFU/g, Type 130 CFU/g, Type IIR=30 CFU/g
Composition © (A}PP Non-woven, Melt-olown fabric 1 20 an an 50 Sample Photo
Sample Color © o (AlBlue (BFE), % >09.9 99.9 >99.9 99.9 99.9 = :
Manufacturer ¢ QINGDAD HAINUO BIOLOGICAL ENGINEERING CO., LTD
Country of Destination  :  EUR Remark: Performance Requirement: Type | =95%, Type || =98%, Type IR=98%
. * This test standard is not within the accredited scope in SGS Shanghai testing centre, it is carried out by external
Supplier : NI HAINI il NGINEERI ., LT
QINGDAD 1O BIDLOGICAL ENGINEERING CO., LTD laboratory accredited by CMA {China Metrology Accreditation).
Proposed Care Instruction :
(EN 14683 :2019 Annex C, Flow rate 8 V'min)
Test Perlormed 1 Selected lesi(s) as requested by applicant
1# 2 3% A 58

Sample Receiving Date  :  May 08, 2020 Differential pressure 4 P l l l [ l
Testing Period © May 08, 2020 - May 21, 2020 Pajem?) 34 34 35 36 | 3
Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the Remark: Perlormance Requirement: Type |<40 Palem?, Type ll<40 Pa‘em?, Type IIR<60 Pajcm?®

sample(s] tested, for further details, please refer o the following page(s). The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.

***End of Report™*
1# 24 3# 44 5 [ T# B#
Signed for and on behalf of Pass Pass Pass Pass Pass Pass Pass Pass
SGS-CSTC Standards Technical Services (Shanghai) Co., Lid Testing Center a8 104 11# 124 138 144 154 164
Pass Pass Pass Fail Pass Pass Pass Pass
17# 184 19# 204 218 234 244
Pass Pass Pass Pass Pass Pass Pass Pass
M 258 264 Fii] 288 298 30# 3# 328
Pass Pass Pass Pass Pass Pass Pass Pass
- Number of Pass: A
Overall result: Acceptable
Sara Guo (Account Executive)
Remark:

1) Perfermance Requirement Type |: N/A, Type |1: N/A, Type lIR: 216.0kPa

2) Distance of the medical face mask target area surface to the tip of cannula is 300+10mm.

3) Condition and Test temperature (2115)° C, relative humidity (85£10)%

4)  An acceptable quality imit of 4,0% is met for a single sampling plan when 29 or more of the 32 tested
specimens show pass resulls

S '"'ma pEhegs SefnmTe e
BT st wm‘r“:r::’" S s
al:r;«c:‘h‘;:‘l:xanhmluw TERTAG INEPECTION (Pt & CHTIACILE, PHEEE COMICT ub 81 HpRoas: HE-TSS| I6T 1443, :"::g::;::f;::hﬂ"ll‘llwn Illhl!l g n«l‘ﬂl(lﬁ‘lntlll lll(“llﬂnll"-m - T AT 4D,

ok el et Shargpa m. 2000785 1T G0 f (M) G4BT  gagria o i el 0230 | T P (-] GRS .o
WL BCERCRERIRE MM 200 1 1 . E-LE-RIERLNOGING M 200 | EE-GN SLARNEE F (D21} GlaSIE) * s ctinadaphcom
.

Membar o the SG8 Group (SGS 5A) Member of the SGS5 Group (SG5 SA) Member of the SG5 Group (305 SA)

EEE

SR




AMIFUEAS EU Declaration of Conformity

Certification EU Declaration of Conformity

EU Declaration of Conformity

QINGDAO HAINUO BIOLOGICAL ENGINEERING CO,, LTD
Manufacturer: NO.1 GUANGDONG ROAD, JIANGSHAN INDUSTRIAL
ZONE LAIXI CITY, QINGDAO, CHINA
i Tel: +86-532-86463333/86464444
: !

Eurcpean CMC Medical Devices & Drugs SL.
Representative:  Horacic Lenge N° 18, CP 20006, Malaga, Spain

Product Name:  Disposable Medical Face Mask
Product Type: EN14682:2019 TYPE IR
Product 3 co10

Specification: 17.5cmix9.5cm

GMDN Code: 12-458

Classification (MDD, Annex IX): Class |, Rule 1.
Conformity Assessment Route: Annex |X of MDD 93/42/EEC.

We herewith declare that the above ioned products meet the

into national law, the p ions of the following EU Regulation and dard:
All supporting documentations are retained under the premises of the
manufacturer.

The is ively resp for the ion of
General i

Medical Device Directive: COUNCIL DIRECTIVE 83/42/EEC of June 1953
concerning medical devices (MDD 93/42/EEC). Amended by DIRECTIVE
2007/47/EC of 5 September 2007.

Applied ification, guid
EN 14683:2019+AC: 2018, EN ISO 15223-1:2016, EN 1041:2008+A1:2013,
EN ISO 14971:2012, EN 62366-1:2015+AC:2015, IS0 10993-1:2018, 1S0
10993-5:2009, ISO 10983-10:2010, MDCG 2018-15.
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KN95/FFP2BS 3 b &

KN95/FFP2 Protective Face Mask
C004

3. KN9OBy 3 o & KN95BF 3/ 0 &

KN95 Protective Face Mask

KN95 Protective Face Mask C005

KNOSE 3 & (JUE)
KN95 Protective Face Mask (Kid)
C012

26



HYNAUT

KN95

PROTECTIVE FACE MASK

Filtration Efficiency = 95% 4Py with Ear Loops

Manufactured w2
Qinpdan Haknu Biological Enginesdng Co., Lid
K. L, Guangdong Road, Qingdas, China

Model:

KNOSBY 3 a & /FFP2By i a X

KN95 Protective Face Mask/FFP2 Protective Face Mask

Cc004

14.5*13cm

KN95 Protective Face Mask
( Folded )

4-ply design —

T—

non-woven + melt-blown x2 + non-woven
Four layers of protection, multiple filtration, filtration efficiency

295%.
Three-dimensional design, very comfortable to wear.

27



BRI FE KNS
Packing Effect Drawing KN95

50pcs/box 20pcs/box 28




CBLEIRMFE Frro

Packing Effect Drawing FFpP2

i B 16.5%8*%19.5cm
1NYNAH
== e coo)
- HYNAUT HYNAUT
- HYNAUT : -

Erotectivalim Face Mask | Protective e e X | Protective

Face Mask

C€ 0099

ol =225

R

Spcs/bag

20pcs/box 29



FAMEH-TER KNIS&FFP?2
Packing Size KN95&FFP2

5 &F R+ R #F R+ CBM
(Product) (Box size) (Packlng size) (Carton size)

COO4 KN95 50pcs/box 14*13*160m 50pcs/box*32boxes—1600pcs 58. 0%54. 0*34. 3cm 0.107

C004 KN95 20pcs/box 17.5%8%23. 5cm 20pcs/box*30boxes=600pcs 58. 0%54. 0*34. 3cm 0.113
0004 KN95 1pc/bag 200pcs/ctn 34%20. 5%22. 5cm 0.016

30



I BC IR Y KNI5 GB2626-2006

Test Report KN95 GB2626-2006

>,

141019130764

=&pE Cyaase

Test Report

(2020) WSZFHL NO.F0337

Product Name KNGOS Protective Face Mask

Client ingdao Hainuo Biological Engineeri . Lid
Manufacturer _ Qingdao Hai iological Engineering Co.,Ltd
Test Type Entrusted _in ion

Jiangsu Guojian _ést}yéglﬁh#chgy Co., Ltd,

[2020] W52

Test Report

FHL NOF0337

Page 1 of 4
ifi Dis ble Folded L
Prodhsct name KNO5 Protective Face Mask
Brand R
Clien el Q!Wﬁo Huil\w Bio]_u;icn] Engineering Co.,LidNo,1 Guangdong Road Jangshan Industrial Zone
Laixi City,Qingdao City,Shardong P China+ 86 01532
Manufacturer’ | Qingdao Hainuo Biological Engineering Co,,LtdNo.] Guangdong Road Jangshan Industrial Fene
AddTel | Laii City,Qingelao City,Shandong Provinee China/+ 8617561677800
Sample grade KN95 Sample number GW FO337-2020
Sample Receiving date of
& 50 2
ity pes sl 2RI0412020
" . Anticle number/Hatch
T E e
e ype Entrusted inspection i TStyle m 200408
Test date 12/05/2020-1 5082020 Testing sites Testing room
Sample state | Meeting the requirements of testing | Sample deseription
Test standard(s) | GI 2626-2006 protective equipment -Non-powered air-purifying particle respirator
T s General qui , Fespi head harmess, i bili
| el space, vision, filter total inward leskage
Tt canaiution The.amplc upon lesting, the test ilems meet the requirements of the GB 2626-2006 standard. The
detail of test results see on Pages 24,
For the entnusted sample test, the technical ilitics are
undertaken for the test results of the supplied samples only,
MNote

Test Report

12020) WSZ  FHL  NO.F1337 Page20f 4.
02 W P NOFR

SN0 | Test jtem |Umit Techsical requirements Test result

' Single item

| decision

| Materials shall have sufficient strength and shall not
| break or deform during the service life.

The design shall be less prone o structural damage;
the design, ition and installmion of

shall not pose any danger 1o the user; headband design _
1 General | lshall be adjustable, casy to wear and removal, able to Meshig o
Pequircmentd hold the mask firmly on the face and not show requirements
significant compression or tendemess when wor; The
mask shall have a small dead space and o larger ficld
lof view as much as possible; disposable mask stracture
| shall be able to ensure ¢lose contact with the face, and
‘shall not be deformed during the service life.

The surface of the sample shall not be damaged,
deformed and have obvious other defieets: components |
and structures shall be able to withstand normal
conditions of use and the temperature, humidity and
| 3 Appearance mechanical impact pessibly encountered; headband | Mecting the

" shall be ady and the replaceable mask requirements
headband design shall be le; after the
pretreatments of femperature, humidity and
mechanical strength, the pans shall not fall off, be
damaged and deformesd.

Total inspiratory resistance=:350 — —

A 193
3 Respirwtory | t

Amw:;ﬁ 'T%' ﬁ' Reviewer: 7&}%

ChierTcm:n% %

resistance:

Total expiratory resistance== 2530 —

Qualified

Qualified

Qualified

| Cualified

2]

ot
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BT IR Y KNI5 GB2626-2006

Test Report KN95 GB2626-2006

Test Report Test Report

| Pogedond .
= T Technieat | Single item|
| BMNo | Test jlgm | Unit i ” Test mﬂ.l. decivion
_— No slippage or breakage : El | B2 | B3 | B4 | BS | TIL |
ot s ||| Mavesied occured Subjests (%) | (%) | (o) | (%) | (%)
Head hamess —  breakage to withstand 10N — | Qualified oL Wi g -l B
2 : ‘o sl | 54 | 63 | 64 | 64 | 59 | 6
tensile force lasting 105 . Pretreated Hasligpage ielucslage - = —
— - —_— __ ocoumed

| [ The mask bumed. | i TIL <11% for ! A
The afterflame time is 0.1 at least 46 Untreated | 3 | 60 | 68 71 6% 63 6.6

SMNa Test item Unit Technical requirements Test  result

| 53 | 62 | 63 | 63 | 58 | 60

Parts exposed to the flame shall| Unireated exercises in 50 il 2 6.5
not bum afler baving been | 4B ity el Total inward | _ 2y l:,,d hill BT L S EL " Qualified
N . 5 The afterflame time is 0.1s. 2 ¢ leaks EXCTODES, 59 | 67 | 66 | 68 | &1 64
5 Flammability remaved from the flame, if The mask bumed, | Qualified eaEape TIL <K% for an -

burned, the afterflame time gt s sl 55 | 61 | 63 | 60 | 55 | 59
shill not exceed S5, PMMM-MB = o i

The mask burned, subjects. 6.0 64 64 63 6.0 (%]

5
o
*
| The afterflame time s 015, prewened | 8 | 50 | 57 | 57 | 59 [ s2 | ss
| 2
o

Dead space. . ol S o09% 55 | 63 | 63 | 62 | 56 | 60

= Vision below = 60" 831"

49 | 59 | 59 | 60 | 53 56
1

9T 3%

9T.6%
G
YT4%

The end

97.5%
Untreated ———

L Filter efficiency = =05.00% 97.3% Qualified |
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EBEIRYS FFEP2 EN149

Test Report FFP2 EN149

Report No.: [2020] WSZ FHL NO.WD437 Repon No.: [2020] WSZ FHL NOW0437

Sample description: s
N TeSt Report Test item parthcutars:
CNAS & Mol name coos o
e 4 . Produst name Protective Face Mask Type of use : P filtering half mask
161019130764 o Trwdl = 0 single shift only particle filtering half mask
Laboratory! | Jiangsu Guojian Testing Technology Ce., Led/ . o
| of devices ¥ 1 [ FFP1 | FEP3
Add. | 3E, Unit D, Xingye Building, Taihu International Tech-Park, Wk, Jiangsu, China Cames TN
Applicant/ | QINGDAO  HAINUO  BIOLOGICAL ~ ENGINEERING €O, LTD/ND.IGUANGDONG Exhalution valve(s). : Yes 7 No
AddTel | ROADJIANSHAN INDUSTUIAL ZONE LAIXI CITY,QINGDAD.CHINA/— i e : Yes 3 No
Manufacturer/ " 5 if R _
7 i fem i Desigred to protect against both solid &liquid serosols. 1 ) Yes No
Possibile icts:
i Sacple FFP2 Sample aumber GW W0437-2020 : el dihs
Te St Report % = Test case does not required 10 the test object NRy
Sample Date of receipt of -
{ s 10 pes P 3000472020 TR pply 1o the test object o NIA(Net Applicabl
\ Y Article Batch/Style - Test object does ncet the requirement. P (Pass)
Report No.: [2020] WSZ FHL NO.W0437 Testype Entrusted nspection i - b : ‘ :
Daie () of = Test object does not meet the requirement, F (Fail)
performance of 25/05/2020-03/062020 Testing location Same as the Luboratory Gomersl cemarks;
Prod Protective F Mast Lo The test d in this report rel Iy 1o the submitted sample as received.
uct Name Sample state | Meeting the requi fiesting | Sample it Refer to page 3 This report shall not be reproduced. except in full, without the written approval of the issuing Labortory can provide
assurance thal parts of a report ane nod taken out of context,
Testseandard(s) | Y 1492001#A1:2009 Respiratory protective devices - Fillering hall masks 10 proteet aainst ot e et S A R T At T
Applicant _omebao HAINUO BIOLOGICAL ENGINFERING COLTD partisles - Regquirements, testing, marking i
Packaging.practical finish of pants, ility with skin, ility, carbon Throughout this reporta || comma/ [ point is used s the decimal separator.
Test ilems dimhfeconnem_nfmlimahwn‘ li!: material, head hamness, ficld of vision, penetration of filter Environmental condition of the testing in this report:
Manufacturer - e Lot e ko 1) Unless oth ificd, the ambieas for testing shall be 25 °C;
The samples upon testing comply with FFP2 classification requi sccordi standand 2} T.C. Temperatare conditioned:
Test conclusion | EN 149:2001-+A1:200. The details of test results see an ; 8) for 24 b 1o a dry atmosphere of 70 °C; b) for 24 h 1o a temperature of <30 °C;
Test Type Entrusted _inspecti Ditte iasnc; and cetuem 10 room 25°C for 4 hb d prior esting,
Note The test results presented in this report relate only 1o the submitted sample as received.
niL _i_f >
echnology Co., Ltd.
Tech-Park, W, Jiangsu, China 4
i /
e _/ Reviewer (name, signaturc) Chief Tester (name, signature)
Page 2of 11 Test Report Form No. EN149_C Page 3of 11 Test Repont Form No. EN149_C
Page 1of 11 Dated 202005 Dated 2020-05
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¥ BE RS Frr2 EN149

Test Report FFP2 EN149

Report No.: [2020] W52 FHL NOW0437 Report No.: [2020] WSZ FHL NO.WGH7 Report No.: [2020] WSZ FHL NO.WMIT
Rep Mo [2020] WS2 FIL NOWD7
&Na - Single ftem Tha = ™ ) i =
s e il Test item Unit|  Technical requirenicets Test resul —— b Tt idem Unit|  Technical requiremets Test resnlt g @) Test " i b A s Tt iy
an Test o i I el v il vy decition Wit reference 10 7.9.2, afer cleaning | | Tests resultsrefer 10 5. N, 3 P A particle Flering half mask may
7 am hsinfecting tbe re-wable pariicle | 7(7.9.2), or Minerials Cataay come Inoesmesey. |- AR | Lt | v one or more exhatasivn alveqs), :
| i Marking/ Mu:siua-d\he mlnlml'bu. sapplied A Hltering half mask shall satisfy the 1+ The Partiche filtesing balf & Commpatibility with skin | withthe kmf"l nok be Y which shall Function cocreetly o all N exhalation valveis)
730 | imspection | informationl ::;ﬂ-anlo efeq The clause wen NRY peneteation fequirersent of the ‘mask is NOT re-usable 7.0} keowis o be likely 1o cause iitation or e, | 5 pes sl don't case emos;
relevant cluss. Testing shall be done | according to information any other adverse effoct 1o bealth. * | ieritation
z i : If am exhalstion valve i provided it
Farticle filering half masks shall be _ ) ith .41 sspplicd by e Visual 3
. _ fFered o sado puckaped in sochia Plnl:cleﬁhmnshltm = Sample 1: has the feeling of s imspection shall be protecied agsing oe be
p i peskaged and profected agans) blc . resistanl g0 din and  mechanical
Packaging . .| — | way that they are protected apainst g Pass o comforiable wearing Burning tame-d, |5 3
4y inspection scchanical and mh'.lnl.dlmlrlnd hamess Head harness should be comfon, Sample 2 has the fecling of AR = 5 damage, asi may may valvels)
. contamination, comfan il y P S imclude any other device that may be
St com| weasing . When tested, the particle filsesing ball burming. g 13 | Exhalation necessary for the pariicle filtering half
Materials wsed shall be suitable to - Securlly Sauiigle 11 ATH fustenga e i 9 B it _ | mask shall not bum o ot to continse Brarning time: .15 pui ! a3 valvets) mask 10 comply with 7.9. NiA
| withstand handiing and wear over the | Metcriats were suitabie A 5 |Prctial | = | s firm i am i 1o burn for mce than $5 after remaval The Ssmple s | —
period rw.wmq‘ the particle fibering | withstand handling and wear. (7.7 | perfonmance S—— Sample 2: All fastenings are Froim the flame. burning. Exhalation valves), if fivied. shall
R Y firm ) e Baming time:0L15 g Flow confinue fo operate correctly afler & ‘o exhalation vabved
Smeke | plter ruplees ; Saigie 1 Mg e : © [The Sempie s : condicning | [ contious extalation flow of 3p0 | T CXhaN vhe(s)
mor stragn have mechanical - Fieldof | Field of visian is bl visual ficld burning. Vimiin over a period of 305,
Tailure vision Sample 2: Hoving o wider Haming time:0.15
:::"_;k 5 b "::‘md:::m Sample 2 neither facepeece visual Ficld o = — Swsength of When the exbalation valve housing is
- el Rk sk w0 stagn have mechanical m Parts of the device likely 1o come into T The carbon dicide content of the | Sampl i astachment of amached o the faceblank, it shall
3 suffered mechamical failuse of the | Visual Panis of the device have no inhalation air (dead shall o [T : o exhaltion valvels)
o BN Pias Fisish of pans| "7 contact with the wearer shall have no Fass - pruiam ol I [Ep— Sululiton withstand aially a sensile force of 10
17.5) inpeoction Eicapiace o srepe: (7.8 Imspection N sharp edges and bairrs. 10| Carbon dioxide comentof | | enceed an average of 1.0 % (by . P wailve housing N applied for 10,
o e inkualation air volume). et -
AR 03% | 04t | 0% Remark: 3 half masks (51, 52 and ¥ g
After undesgoing 5.W. and T.C., noes Sodiin SHAR. tested. — 0% Clogging— Optional for single shift use devices, | | 155 TERUHE refer 10 Tble
- : " 4 y W
ot proicls it lag bl il chloride =i i e i el M T am| . Bresdieg esistnce & mandssory for revssble deviees. | CoDe NiA
sball o collpat. ES The head harmess shall be desfgend s <l 3 plet | peactration of iker materiaf | Tested oy €1, 2470258 ¥ Tevl nok eogommol o
; : 0.5% | 0.7% | 04% i particle filering half % simgle skifl use face mask
Ay paaterial from the filter media eal o | that the partcle ftering half mask | AR, | ™0 byt
| reesed by the e low hrough he i can be donned and removod easily. ke he
Filie shall ot constituie 2 hazand or ARM 1T [ 1.6% | 14% Hiad hatuee — | The head b hall be adjustab Fouitemiciy
nuisance for the wester. 13 sl it and M:::mm"m All of § pieces faes 15 Al demoustable parts i fied) shall
Particle filuering balf mask designed __ | Panaffin 0l =p% SWO 16% [ 16% | 1LS% | pass robust 10 hold the pasticl filtering hal| T, | POPHele llering ball (Lim|  Demosntablepares | — be readily conncetcd and sccured. | No demountable parts NiA
tobe o usabie, the s wed | 7 d AR ™| mask meet the where poraiblo by hand,
: 3 ing. o N iy :
. shall withstand th clessing and miistighe NN | S ) MS L s | s | s Soquiredusts
o | Cesml IRy ) L 3 The Pasticle filering hall A ¢ Fibier material TCH 2 The field of vision is scceptable if
) is NOIT re-usabl [ . - - : The two sampl,
e ek by At :‘::uw ,:ml; " average penesration over a time of 305, beginaing 3 min afler the start of the test reporied cin Field of vision — | determined so i practical _*:“f 5:;"”"‘ s Pass
Testing shall be done in accondance : performance tests. i)
wihEdand 55, supplied by manufacturer “max, penctration during exposare test reporied;
Note:
1 ke filter of the parti - mask shall meet the requirements below:
Maismmam pentration of sodium chiloride sevosol test 95 Umin max, FFP1: 0%, FFP2: 6%, FFP3: 1%
Pe— Test Report Farm Mo, EN149.C Masimmam penetration of paraffin oil acrosol test 95 bmin max. FEPE: 209, FFP2: 6%, FFPY: 1% Page Taf 11 Test Report Foam Mo, EN149_€
Dated 2020-05 Page S ol 11 Tt Report Form No, FN15.C Page taf 11 Test Repont Form No. EN149_C D zeoogs
Dated 202045 Dated 202005

34



S8 IR rFrr2 EN149

Test Report FFrP2 EN149

Report No.: {2020] WSZ FHL NO.W0437

Report No: [2020] WSZ FHL NO.WD437 Report No.: [2020] WSZ FHL NO.WD437
Report Mo [2020] WSZ FHL NO,W0437
- Snod N Annex A- Sample Photo
Table A- Leakage—Total Inward Leakage Tablo - Bresthing Resist - | Table C- Clogging Test- raintance
sha [ Te [ Technical = gl o] 2 — B e '?.I... - N Technical Tost_resuk
O | e i decision : T em Unit ol i ) gl b sta - i | Peemen Fucisg | Facing | Facing | Lyimgon| Lyssgon]  Sisgleitam
o] ] B| B B[ & W R wremerny | Exercises | diectly | vomcally | venically | et | therighs| decision e T '™ P | i ety | ity ] ey | oten toright|  decishon
sl ]| tma | %] owd | ocwd | 0w Stnd_ | b | o ke e {mbar} shead | spwarts | dowwwards|  side side
04 | o4 04 04 04
62 | %9 &0 80 65 i AR
AR, 03 0.4 0.4 04 0.4 Enkialazion
’ - fmbar [~ NA
i P 61 | 18 | 20 | 8% | 61 | 74 o | oa r™ 7 oA o Clogging | 95 Limin TC
et
individus) exercise 04 | s 04 04 04 :
PR AR |57 &3 | s | 7o | 57 | 10 (717 |Breathing TR
. i =01 SW. 04 | 04 03 7] 04 | Pus resistance | Exhatation
ik premcr than 135 58| s |75 | 76 | 54 | 69 Arai ’ bar NiA
ge ‘And in addiion, ot least 04 04 03 04 04 23 Limin TC \
”':n -r-lu — | Boutofihe in st| 4 | v | 74| 56 | 68 | s [ 04 | 04 23 04 | o4 : Fiowe 12 Vil e T s )
i ndividusl wearer TC, 04 | 04 04 04 | 04 et IR : 3o
ek s e 6o | #x [ 82 | oo | 63 [T . clogais the inhalation resistances shall not exceed FFPL: 4 mbar _ FFPY: S mibar _ FFPY; 7 mbar 3195 Vi coseinuous flow;
total inwand leaknge 03 04 "3 0.4 04 3 exhalation resistance shall not exceed 3 mbar at 160 Venin contimscss fow.
il i e 62 | 81 | 83| &8 | &7 | 78 14 i5 15 14 14 Note 2: Valveless pasticle Bliering half masks
Adeer i inh o exhalatic - FPL: 3 mbar, FFP2: :
B T | sl |se w1 | se | 7o AR 15 15 14 14 1.5 i cch shall FI'2: 4 bar FFPY: S mbar st 95 Vmin
1§ 1.5 15 14 1.5 -
$6 | 727 | 8o | 77 | s2 | &8
- oo LS 15 14 15 1.5 Table D- Clogging Test—Penatration of filtor material
5 75 0 27 57 67 95 Limin mbar ﬂu W, 1.5 14 14 14 14 Pass. Sha ) Unit Techmical Te It Si“mﬁ:m
Nl 10 14 14 14 14 14 %) Test isem requirements e dexision The end
at eass 46 ous of the 50 individual exercise results i.c. 10 subjects x § i 1 oo grester than 15| s 15 LS 14 19 Clogging test- AL
4% for FFPL 11% for FFP2 5 % for FFR3 Tc 14 14 14 14 15 Pemctration of Aliee Paraffin ofl - - A
i additson, at least § out of the: 10 inefividual weares arithestic means for he total inwas beakinge shall be not greater than A 7 P R T om msserial
22 % for FEPL 8% for FFP2_ 2% for FFPS. - .
1.9 19 [E] ] 1.9 Mose:  Maxismum penetration of test aerosel 1o U5 Vmin max, FEF1; 20%, FFPY. 6%, FFP3: 1%
Table A-1- Test subjects—Faclal dimansion AR 1.9 (5] (B3 I9 L&
Test Subgect No. Lergth of face {mm) Widih of face (mm) Depih of face (mm) Width of mouth (mm) 1B 19 1.9 1% [ o
| 120 130 (0] 59 Bt 19 19 19 20 L9 AR, As roceived M 5. Mechanical streegih W, Simulated wearing westment
2 iz 140 118 85 i =10 SW. 19 19 20 19 19 | Pass T, Temporature conditioned F.C. Flow conditivacd o, :
3 119 160 139 55 19 1.9 10 20 L9
4 12 122 119 63 19 19 1.9 19 15 Test item Uncertainty
s 110 130 118 0 < 20 20 19 19 19 Total inward leakage 2.09%
6 115 ns 1o L 18 1.9 0 20 20 Pensctration of filter matcrial 100
7 e 128 1 & Mot 1: Limitation may need be chanped according ification, refer to Table 2 — ing resistance of EN 140:2001 Flammability 1.00%
s PP Py o0 P [+A1:2009 for the Technical requirements. Carbon diowide coatent of the inhalstion air 0.93%
9 ns 139 140 3 R TS b
10 120 135 125 50
Taf 1l Report Form No, FN149
Fagelortl ‘Test Repon Form No. EN149_C Page 10611 Test Repon Form No. EN149_C Pl s rmmmmm’(}(s
Dated 202005 Page9of 11 Test Repont Form Mo, ENI49_C i
Dated 202005
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KN95 Protective Face Mask

KN95 Protective Face Mask
( Willow Leaf )

HYNAUT

KN95 " + 4-ply design

Protective Face Mask

* non-woven + melt-blown x2 + non-woven

» Four layers of protection, multiple filtration, filtration efficiency

205%.
Willow-leaf cut, fits the face more comfortably.

Size: 20*8.5cm
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R RFE
Packing Effect Drawing

20pcs/box 50pcs/box
37



HREHER
Packing Size

7= & & FRT 8 R A T R+ CBM
(Product) (Box size) (Packing size) (Carton size)
C004 KN95 50pcs/box 14*13%16cm 50pcs/box*32boxes=1600pcs 58. 0*%54. 0*34. 3cm 0.107

C004 KN95 20pcs/box 17. 5%8%23. 5cm 20pcs/box*30boxes=600pcs 58. 0*%54. 0*34. 3cm 0.113
004 KN95 1pc 200pcs/ctn 34%20. 5%22. 5cm 0.016
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BATHAERGNGAR (E @ a0l S (@ fhae it i

Important statement
L B R AT A DR R R R0 7 0 R P RS ML, G 2 B BRI, R BT 1L AT e
P 5 PR PR R A e R R TR ﬁ 3& ﬁ =
EMO iz & legal non-profil lechnical instituile by Municipal 1o the quaity
supervision and inspection of preducts, and o provide technical support 1o relevant supervision and administration and BT NTIHOE1TT Wem KW
*‘A. q_b‘[ *E H also conduct commission lest from the society.
\ -y
W =] 2 ABBIERBIHFIL, 2R R T, AL AR BESLEE:
TEST REPORT SMQ is o assuring the i iality and accuracy of all 1ests carried oul, responsitdity for test FidhFi ¥k KNOSEREP IR KN9S Protective Face Mosk
«data ganed, and keeping confidential of all test samples and technical documants provided. ik YNAUT iR RN B
_ _ 3. PRSI LA CXLL-D1 CHAERLIE) R S s iR AU/ MR/l CO0S
Wl HL %5 W The sampling should be carried out 10 the “sampling in the Procedure. X101 PSR/ LY 200405
and relovant testing spacifications. AR 2020-04-05
fi P WT204029177 SRR L . AT M. AR R M G BER LN, AR, TR Y L WY 1,&#5&’;_:;1 QINGDAD HATNUO BEOLOGICAL ENGINEERING CO. LTD, g
il R A 15 L 4 . it WHHOL Refer To Next Pages %
Any repen having not been signed by relevant responsible engineer, reviewes of authorized approver, of having been Hdh e, 458 fEY RER B
allered withou! aulhorization, o having nol been slamped by both the “Dedicaled TestingInspection Stamg” and the i — “"' -
EFE AL . W SRS R M2 ) QINGDAD HAINUO BIOLOGICAL ENGINEERING sealing stamp is deemed 1o be invalid. Copying of excerpbing portion o, o altering the content of ihe reparticerificale is AL — i
co. LTD. ot permitted wihout the written authorization of SMQ. Bl i . Norsal,
Tl . BT Refer To Next Pages S ARFEEAE R R R OUR AP AT R ST AR B 1 B G S AT, AR I 00 B b 6 EIanin
. TR s i ;
Hodh B B . EN9SEGIPOR: KNS5 Protective Face Mask The test resuits presented in the raport apply only 10 the tested sample. The praduct information and the applicant UL WS Irﬁfﬂﬁ!?}lﬂ QINGDAD HAINUG BIOLOGICAL ENGINEERING CO. LTD.
information are provided by the customer and SMQ assumes no responsibility for thesr validiny and accuracy. HIR bt WM Refer To Next Pages
RS/ MK/ Fi®: C005 SHMGONE: 17561677800
. G kR LB, AR ST AT £ 0] bl B TR S AR, —
Hroa s oR . ILPEE Ay use of SMO test result for ol the product must be approved in writing by SMO. iy B
BBW s . BEEEEMLonghua Experimental Base 7K CUA NEE MRS, DLOURI AV AE S, R ILATA S I E IR SRR 0 CAL VS GU DT A R R B,
[
The non-CMA raport issued by SMQ is only permitled o be used by the dient as internal reterence usa and shall not be LHHM: 2020804 4B BN 829747
wsed lor publc demonsiration purpose. CAL logo with symbol “Yue” is only relevant lo product standards and relerence o263 i ot HhaR B
of standards. B E1m: 202060042400 % 20200705 )] 2500
8, s L R AT SR TR BRI VD TP, RIS MR L T P el mfmﬂ‘”’ e B T
A Tt ATBCE TR I el A7 B O A I ACR . O G B RO A S L ST PR L HES: GH 2626-2006
: A5 B 20 A 00 R PR 19 16— A T LA D0 R B ot I M T S Fri: GB 2626-2006
. BT BRI T T AR
wmlnmmaﬂnuMManufwMummMm,hrmmhsm W._
;?;&g wpon recelving the test repart 1o the wha org, and i HosEL L LT
L . - produsts’ Any to the testing results of supervision sampling of 1 =
food should apply for ralast within 7 aayo upon receiving e test report 1o the acministrative deparment of food and drug Test result refer to next pages.
who and sampling for food o s superior deparment. Any objections to other
mmmmmlmnwsm:nouu e submitted to SMO within 15 days atter the issuance of the tes! repon.
9, ol T RE TS, A A B0, A1 S0 M IR 0 0 0 AR GE SR B
SMQ is not respansibie for recalling the electronic version of the original reporticertificate when any revision is made to
tham. The applicant assumes the responsibilty of providing the revised version to any interested party who uses them.
{2URelLif Complaint hotline:  0755- 86928949
RO REREMARE  Shenzhen Academy of Metrology & Quality Inspection  hitg:/lwiww. smg com.cn
WM (E-mail)y Efzalimg, con. cn ORAGE TSPHFPER (0N No. )y 201571907307 & 2007 1900] 402
EERR NN NV NI Y s, 075527528055 QN OTSS-2TSIETOT  MEMR: 518131
Losghus Experiscsin] Baser So. 114, Minkang North Rosd, Misshi Avemss, Lenghen District, Shonshen Tel:07T65-27528955 e A "ﬁ\ ﬂ_m% - b ) N 2' E,— ’)g
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Y

B RE BERE

BT WNT20002 77 W R, kAW 0 WT204020177 Wo4m, M5 WS TR0 TT W5, kS5 H

PETCES [T te % H RS EE RS I
Test Result Conelugion Test Ttem Requi rement Test  Result Conelusion
. L ] (GE 2626-2006; e B. T llead GE 2626-2006) 3
[Filtration pracl e il 4L 2 B Unpretreated sample: Conformity prarness CanFarmity
lefficiency fon-oil aerosols 1% 98.34 P .. o
(GB 2626-2005) KN95=95.0 b, 98,30 (G 2626-2006) }m“f:_:;l‘ﬂzglllsmsable ﬁf::?gﬁ;:::elmted samples
[ 98.19 108, $HE10s "
;08,33 i,“' LON, continuous 10s
Ioe: 98.38 A AL R L B
s, 08,17 o =lippage or
e o826 preakage
zf gi; . arses (GB 2626-2006) Her
108 9827 o [P lommnbidity Conformity -
(6B 2626-2006)
vt (k4 ] () =5 [l #¢ S B sposable facepiece:
N-Series Wrierflame time U PRRE G Unpretreated samples
I Temperature: 24, 7°C L i
MR lative hunidity: 34.7% 0.0 0.0 LUFHEET END OF REPORT
Fifterosol chamber: NaCl
FEAR I Concentration of aerosel DR RN 60mm/s
hasber: |5mg/n® Pisplacement speed of Head mold
B N ose tip: 60mn/s
W lox meter rates A Rt A
17
“lame temperature at 20mm from the
[ PFURELA (Pa)  EESH A Total (GB 2626-2006) T top of the burner: 817TC
[esistance of  linhalation Resistance [M*(HLAInhalation resistance: Conformity
inhalation and <350 A BRI SUnpretreated saaple: BikNote:
fexhalation 1% 2%
(GB 2626-2006) he.7 530 L editsh LA 2o, BL IR &% The Chinese version of this test report is the
standard one, the English version is only for reference,
| B Ay Total f (L Exhalation resistance: 2P, B4 A anufacturer Address, Applicant Address:
exbaslation Resistance [# R SUnpretreated saaples T TR LT AR
<250 182 NO. 1 GUANGDONG ROAD, JIANGSHAN INDUSTUIAL ZONE LAIXI CITY, QINGDAO, CHINA
4.3 63,1
il *{dik: B5L/min)
(Flow: 85L/min)
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KN95 Protective Face Mask (For Kids)

KN95 Protective Face Mask
( For kids ) / s,

-~

« 4-ply design - N——

* non-woven + melt-blown x2 + non-woven

* Four layers of protection, multiple filtration, filtration efficiency
295%.

Model: co12
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Packing Effect Drawing

aﬁmm;ﬁﬁ;,;_gﬁ >
ce ask
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1pc/pack

HYNAUT

KN95

Face Mask
e ey

WPy wich Eor Loogs

KN9S -

FaceMask @ @ = 4+

Manuiachaed by
™ e

Laizi, Qayedis, Chirua

HYNAUT

KN95

Face Mask
ey

Wy with For Loopa

200pcs/carton

KN95 _ -
FaceMask ® & = +

Manufactured by

ol o

Laixi, Qirgdass, China
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HREHER
Packing Size

Ja #F R~ EN 2 % PRAR &K A
(Product) (Carton size) (G.W.) | (N.W.) (CBM) (Packing Size)

C012 KN95 Protective Face Mask Kid 32. 5%19%18. 5cm 1. 35kg 0.012m? 200pcs/carton
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RATHRERRNFSRE 8 B el

Shenzhen Academy of Metrology & Quality Inspection Py P

RS

TEST REPORT

(AMATANARIY e

JREHR S WT2M027715

BB R W SRR TR A WQINGDAD HAINUD BIOLOGICAL ENGINEERING
Co., LTD.

FEMAAE o PSR LT Ak b AR 1 ERNO, 1 GUANGDONG ROAD, JTTANGSHAN
INDUSTUIAL ZONE  LAIXI CITY, QINGDAO, CHINA

oM & B . KNOSEGPTIIS KN9S Protective Face Mask
RGN/ %% 012 / Size S

R EN . EFER

% oM s . RESSEMILonghua Experimental Base

HAN: T
2% . 7% 15 #
FUEH R SRR Academy of logy & Quality hittps ey, Smig.com,cn

STHER (E-mail)s kfsafieng comen  CUNIESSEEFMEE S (0MA %o, )y 200571907307 & 201719001402
R, SO R TR IEL9S MRiE, 0755-2752seS  fy W OTSS-2TSISTOT M, 515131
Longhun Experisental Basey %o, 114, Minkang Xorth Road, Winzhi Avenue, Leeghua District, Shonshen Tel:0755-27528955

EEAMN

Important statement

1. A R A A DR L O A AR I A A BLRG, RRE e e N DRI, O R I L AT
R AR R A A PR S L R SRR

SMQ is a legal non-profit technical institute ished by Municipal o the guality
supervision and inspection of products, and to provide technical support to relevant supervision and administration and
als conduct commission 1est irom the society.

2ORRE RIS F . A, SRR OB R, SR RO R R
SMO is 1o assuring the and accuracy of all tests carried out, responsibiity for test
data gained, and keeping confidential of all test samples and technical documents provided,

3 P S CXLI-01 CARRFRIED BRI i
The sampling should be carried out according to the “sampling procedure” defined in the Procedure Document CX11-01
and relevant testing specilications.

ARG, WL RAEAS T, R, SRR RGN T AR, RSB AR
[N [ Fd T E ST ER L

Any report having not been signed by relevant responsible enginaer, reviewer of authorized approver, or having been
altered withaut autharization, or having not been stampad by both tha "Dedicated Testing/inspection Stamg® and the
sealing stamp is deemed 1o be invalid, Copying or excerpling portion of, or aliering the content of the reporlicertificate is
not permitted without the written autharization of SMQ.

G AR PR BT R AN YLD AT AT B BE R R T B R BT T R B . AR AR IR R e
.

The test resulis presented in the repod apply only to the tested samgle. The product infermation and the applicant
infarmation are provided by the customer and SMQ assumes. no responsibility for their validity and accuracy.

6. RER R BRI, 0 ST A A R 1 P R S B A £ 4
Any use of SMO test result for advertisement of the tested material or product must be approved in writing by SMO.

T30 O AR, OLORENDA WS, R AT L EE M. &8l S CAL ds OB T A b R
bt

The non-CMA report issuad by SMO is only parmitted 1o b2 usad by the client as intarnal reference use and shall not be
used for public demansiration purpase. CAL logo with symbal “Yue® is only relevant t product standards and reference
of standards.

B 0 0™ A R B AT WL, T PO MR LT LT e B A B e
B TR TR I it by BT AR R ol R S AT R, TEL AR 2 e LT
P 0 Y S € o R BT ) 0 I RO L MR ef R R R
W, ETRERENZ DK THN R,

Any objections to the testing results of supervision sampling of agricultural products should apply for retest within 5§ days
upOR receiving the 1est repert 1o the of wha organizes and imglements agricultural
products’ samphing of its superk Any to the testing results of supenvision sampling of
faod shoukd apply for ratest within 7 days upon recehing the test report to the administrative department of food and drug
who organizes and i ision sampling for food or it superior department. Any objections 1o other
inspection repor issued by SMO should be submitted 1o SMO within 15 days alter the issuance of the 1est repon.

. T AR MR R LT S A E G FS B O SR B S
SMO is nat responsibile for recalling the electronic version of the arginal reportcestificale when any revision is made 1o
them. The applicant azsumes the responsibllity of providing the revised version to any interested party who uses them.

HiFl i Complaint hoting:  0755- BEO2E349

TR AR
‘Shenzhen Academy of Metralogy & Qualny Inspection
wm RS
[=]
AT WT204027715 WrW. k6w
Rk

Vi B KN95 Protective Face Mask

g HYNAUT g IRl

Mhy/ R iR 0012 / Size

PSS 200405

EEHM:  2020-04-05

i W S RS F0ingdan Hainue Biological Engineering Co., Ltd
freinfuibhl: WS RN B Tk iangshan Industrial Park, Laixi, Qingdao, China
Feib g 505 MRE ———

sk -
AR — -
HravH shdiig:  IEW. Noral.

PR

BN W SHEIRET RS GQINGDAD HATNUO BIOLOGICAL ENGINEERING CO., LTD.

EAEM D MEhE, S WL T AR FRRLSN0, | GUANGDONG ROAD, JIANGSHAN INDUSTUIAL ZONE
LATKT CITY, QINGDAQ, CHINA

EHEMR IS 1TIRIGTTR00

BOEEY: —————
a0y —————
Biafis:
RIEAM: 20200F01H22H BRI B2I06T8
FaMRl iR i S TE

AN 202004 A22H ¥ 20208057150
BRHERE:  (18—25) T (30~T0) Ml
AR GB 2626-2006
EMIEIE: GB 2626-2006

s

ot L WLBH T

Test result refer to next pages,
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G BamimaReNman G panimaRenman () BumimERengn G Bamnmnengan

RERSE RERSE BERE RERS

WA FT2M02TT15 FER O AN R WTR0ADTTIS fAM ke H AT M0 BoE kel iR Y 2002715 EAR N
LN LR E] YL AT e m e FEEE FE L] [EET Beme FEE R & M0 W
Test Item Requirement Test Result Conelusion Test Iten Requiresent Test  Result Conc lusion Test Ttom Fequiresent Test Result Canclusion

RELT (G 2626 2006) a B L (Pl FiTotal T 626~ 20067 T BT T 26~ 2000 i3

ppearance Conformity T::;T:‘:;; :,l:d ian;;mnn Resistance BRTR /) Tohalation resistence: Conformity Flaseability Conformity

(o8 2626-2006) . 29 5E a8 bshalation tmt;lmum‘mw fopler ‘_E; (G0 2526-2006)

. . ) (Gl 2626-2006) J B s) <5 Fife i A0 sposable facepioce:
[ i rement onformity p.g LA k frorflans time TR T Elnpretreated sasple:
. B Rlretreated sampl = 2

LB [RALIBIIR: (o8 2626-2006) e T:* ;:M etz it ho oo

F:}_:_rgtim aCl ﬁﬁ:ﬂ:?mnpremam samples | Conformity - bs il

efliciency ) G, - [ BPretreated sample:

(GB 2626-2006)  fN95295.0 ba. 0085 |0 HTotal 7l Jkxhalation resistances [E

;99,80 pexhalation Resistance AT Blnprotreated sanplo: 0.0 o0
12: 99,87 <210 iz 2
:, :;; pr.7-90.5 8ol BB 605

'+ . Pisplacement speed of Heod mold
e, 99,82 [ sEF fiPretrested samle: pose tip: Glm/s
ks, .86 e A T O K
b, 59,79 " 2 :?T i
l0=: 99, 80 (AT 85L/nin) £ lmrnturle_al from the

(Flow: 85L/sin) it e EUFRE  END OF REPORT
A PR FF S Pretreated sample:
l4: 99,73 H. S8 (%) (6B 2626-2006} T WiSotes
b, 09, 60 flead space . SR
be. 5070 s Conforuity L RS L NE, ELWES Y. The Chinese versica of this test report is the
-131: 59:53 (GB 2626-2006) [<1 [Tgsmm’msmb]" Tacepiece: standird ooe, the English version is only for reference,
i 99,61 (¥ Fesperature: 33.6T) 2 MR BUEE. WA TR .
The sequence of tesperature and husidity pretreatsent is s follows:

AF] 6. 3 iload (G 2626-2006) Eoats a) TE(8E2 5 TMESES) VAN HIBINE (M2 b
foi-Series prrucs Canfornity Place at (18 + 2.5 TC and (85 + 5% relative hunidity for (24 £ 1) hourss

METemperature; 25.00C (GB 2626-2006) A IGADI sposable [ HAETRFEflnpretreated sample: b 0L T THRIFRGEE (40 h
12 ERe lative humidity: 34. 7% Facepiece: 2~27: 1FiPuss : ; =

Htihorosal chasbers 41 10N, $568105 s Treatment in dry environeent at {70 £ 3 C for (24 £ 1) hours;

i 9i% EConcentration of aerosal 0%, continuous 105 Ut B fiPretreated sample: of (ML CHEHRE (2420 b

| T 1 T R 508 fiiitess Place at (30 £ 3) T for (24 £ 1) hours:
r: 15mg/n’ fo slippage or & T =

(M Low meter rates preakage PSRN S S Gon, BTN

L/min) After the sample temperature is restored 1o roca temperature for 5 hours, the test shall

be carried out again,

45



HYNAUT

JBECIEE

After the outbreak of the coronavirus COVID-19, the company invested more than 80 million yuan and added a

number of new production lines for disposable medical face masks, KN95 protective masks, alcohol & iodine

wipes and PE gloves production lines. Currently, the daily output of face masks reaches 3.6 million.



HY_EA.UT Related Reports from CCTV, Xinhua Net, Qingdao News
1BEX71B16
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The Group has donated to Wuhan & Qingdao Medical Team, Ban Ki-moon Foundation and
other domestic and foreign anti-epidemic first-line donations including protective supplies, alcohol

disinfection products and daily necessities, with a total value of more than 10 million yuan.
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Partners: China's top 100 chain pharmacies
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Cowell Health
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Partners

JII® amazon VWamet: Haief Hisense
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Excellent products of Hainuo crﬁe a
v healthy and beautiful life.

Website:https://www.hynautgroup.cn/
Tel:+86-0532-86999302
E-mail:info@hynaut.cn
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